
BARBELL RACK

DH030



7

8

9

11

12

13







5

Item  NO. Description Qty

1 Upright Frame 2

2 Cross Frame 2

3 Bar Holder 4

4

Hex Bolt M10*80 8

5

Socket Countersunk Head Screw M10*70 24

6 Washer φ11*φ25*2 40

7

Nut M10 32

8

Rubber Foot 4



6

7
6

2 6
5

8
3

1

47
6

5
6

5
6

2

1

3

7
6

7
6



7



8



9

STEP 1

7 8

5

6 16

2

8

1

2

2

ITEM NO.                      DESCRIPTION                        QTY

2
5

6

7
6

1

6

7

2

56

7
6

Upright Frame
Cross Frame

Hex Bolt M10*80
Washer φ11*φ25*2

Nut M10



10

STEP 2

8

5

6

3

6

1

1

1

ITEM NO.                      DESCRIPTION                        QTY

8
3

1

5
6

Upright Frame
Bar Holder

Flathead Cap Screw M10*70
6 6Washer φ11*φ25*2

Nut M10



11



12



13


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23



